



CT18123V				
Pos.No.	PartNo.	Description	Qty	Remark
1	5001812300101	Rubber front cover	1	
2	5001812300201	Protective sleeve	1	
3	5001812300301	Round wire\φ30	1	
4	5001812300401	Washer\φ30xφ48.5x3	1	
5	5001812300501	Shock ring	1	
6	5001812300601	Retaining ring	1	
7	5001812300701	Jam part	2	
8	5001812300801	Support ring	1	
9	5001812300901	Support spring\54.7x86x2.5	1	
10	5001812301001	Conversion disc	1	
11	5001812301101	Locking sleeve	1	
12	5001812301201	Steel ball\φ6.5	8	
13	5001812301301	Bolts\m8x30(12.9 grade)	4	
14	34726000301	Spring washer\φ8	4	
15	5001812301501	Iron heads	1	
16	5001812301601	O ring\φ63.5x2.6	1	
17	5001812301701	Hammer rod set	1	
18	5001812301801	O ring\φ31.5x2.5	1	
19	5001812301901	Internal circlips\φ41	2	
20	5001812302001	Frame ring\32x42x7	1	
21	5001812302101	Impact part	1	
22	5001812302201	O ring\φ22x11	1	
23	5001812302301	Operating panel	1	
24	5001812302401	Distance sleeve	1	
25	5001812302501	O ring\φ37.5x3	1	
26	5001812302601	Ram	1	
27	5001812302701	O ring\φ32.2x5	2	
28	5001812302801	Cover cap	1	
29	5001812302901	Control sleeve	1	
30	5001812303001	Control sleeve spring\53.5x135	1	
31	5001812303101	Cylinder	1	
32	5001812303201	Piston pin\10x40	1	
33	5001812303301	Piston	1	
34	5001812303401	Connecting rod	1	
35	5001812303501	Gear box	1	
36	5001812303601	Screw\st6.3x32c	4	
37	5001812303701	Oil cover	1	
38	5001812303801	Flat washer\φ24x32.5x2.2	1	
39	5001812303901	Wool washer	1	
40	34706700301	Screw\m5x12	4	

41	34714400101	Spring washer\φ5	4	
42	5001812304201	Operculum	1	
43	5001812304301	O ring\φ78x2.8	1	
44	5001812304401	Eccentric gear	1	
45	5001812304501	Washer\17x29.8x1	2	
46	5001812304601	Bearing\rmao16x22x16	1	
47	5001812304701	Bearin\nk20x28x13	1	
48	5001812304801	Sealing ring	1	
49	5001812304901	Chassic	1	
50	5001812305001	Stator	1	
51	5001812305101	Screw\st4.8x60c	2	
52	5001812305201	Carbon brush holder	1	
53	5001812305301	Coil spring	2	
54	5001812305401	Metal contact	1	
55	5001812305501	Screw\st3.5x16c	9	
56	5001812305601	Brush holder rocker	2	
57	5001812305701	Carbon brush	2	
58	5001812305801	Metal pin	2	
59	5001812305901	Fillet of screw	1	
60	5001812306001	Armature	1	
61	5001812306101	Bearing sleeve	1	
62	35402800801	Bearing\6200.2rs	1	
63	34713700201	External circlip\φ10	1	
64	5001812306401	O ring\φ30x2	1	
65	5001812306501	Bearing cover	1	
66	5001812306601	Screw\st5.5x25c	10	
67	5001812306701	Thread ring	1	
68	5001812306801	Protect cover	1	
69	5001812306901	Speeder	1	
70	5001812307001	Indicator light	1	
71	5001812307101	Handle seat	1	
72	5001812307201	Damping sheath	1	
73	5001812307301	Damping sheath\11x18.5x6	2	
74	5001812307401	Damping spring	1	
75	5001812307501	Spring support	1	
76	5001812307601	Flat washer\φ6 a grade	2	
77	5001812307701	Screw\m6x55(12.9 grade)	2	
78	5001812307801	Handle briquetting	2	
79	5001812307901	Handle set	1	
80	5001812308001	Cable clamp	1	
81	34836200101	Screw\st4.2x18f	4	
82	5001812308201	Switch	1	

84	5001812308301	Screw\st5.5x30c	1	
85	5001812308401	Cable sheath	1	
86	5001812308501	Cable	1	
87	5001812308601	Bolt\m8x130	1	
88	5001812308701	Assist handle	1	
89	5001812308801	Angle-notched disk	2	
90	5001812308901	Clamp splice	2	
91	5001812309001	Hoop	1	
92	5001812309101	Rotary knob	1	
93	34721600401	Bolt\m8x6.4	1	
94	5001812309301	Knob cover	1	